

## CLINICAL PRACTICE GUIDELINES

# European Lung Cancer Working Party Clinical Practice Guidelines. Non-small cell lung cancer: III. Metastatic Disease

*Evangelismos Hospital, Dpt of Medical Oncology, Athens, Greece; Hôpital Saint-Pierre, Brussels, Belgium, Institut Jules Bordet, Brussels, Belgium, Hôpital de Hayange, Hayange, France, CH Peltzer-La Tourelle, Verviers, Belgium, Clinique St-Joseph, Gilly, Belgium, Centre Hospitalier Communal le Raincy, Montfermeil, France, Centre Hospitalier de Douai, Douai, France, Hellenic Cancer Institute, St-Savas Hospital, Athens, Greece, CHR, Tourcoing, France; Hospital de Sagunto, Valencia, Spain, Hôpital Ambroise Paré, Mons, Belgium, CHRU de Lille, Hôpital Albert Calmette, Lille, France, RHMS Hôpital La Madeleine, Ath, Belgium, CHR St-Joseph, Warquignies, Boussu, Belgium, Centre Hospitalier, Mouscron, Belgium; Clinique Saint-Luc, Bouge, Belgium*

**KEY WORDS:** *Guidelines, non-small cell lung cancer, advanced stages, chemotherapy, platinum-based regimen, carboplatin, targeted therapy*

*Address for correspondence:*

Pr Jean-Paul Sculier  
Service des Soins Intensifs &  
Oncologie Thoracique  
Institut Jules Bordet  
Centre des Tumeurs de l'Université  
Libre de Bruxelles  
1 rue Héger-Bordet, B-1000 Bruxelles,  
Belgium  
Tél (32) 2 5413185  
Fax (32) 2 5343756  
e-mail: sculier@bordet.be

*Submitted: 26-10-06,*

*Revised: 02-11-06,*

*Accepted: 08-11-06*

Costas G. Alexopoulos, Stéphane Alard, Thierry Berghmans,  
Marie-Claude Berchier, Yves Bonduelle, Benoit Colinet, Thierry Collon,  
Sophie Desurmont, Anna Efremidis, Xavier Ficheroulle,  
Marie-Chantal Florin, Vicente Giner, Stéphane Holbrecht,  
George Koumakis, Jean-Jacques Lafitte, Nathalie Leclercq,  
Ingrid Louviaux, Eveline Markiewicz, Céline Mascaux, Anne-Pascale Meert,  
Marianne Paesmans, Pol Ravez, Michel Richez, Martine Roelandts,  
Jean-Paul Sculier, Christian Tulippe, Oswald Van Cutsem, Paul Van Houtte,  
Michael M. Vaslamatzis, Patricia Wackenier

---

### ABSTRACT

---

The present guidelines on the management of advanced non-small cell lung cancer (NSCLC) were formulated by the ELCWP in October 2006. They are designed to answer the following twelve questions: 1) What benefits can be expected from chemotherapy and what are the treatment objectives? 2) What are the active chemotherapeutic drugs for which efficacy has been shown? 3) Which are the most effective platinum-based regimens? 4) Which is the indicated dosage of cisplatin? 5) Can carboplatin be substituted for cisplatin? 6) Which is the optimal number of cycles to be administered? 7) Can non-platinum based regimens be substituted for platinum based chemotherapy as first-line treatment? 8) Is there an indication for sequential chemotherapy? 9) What is the efficacy of salvage chemotherapy and which drugs should be used in that indication? 10) What is the place of targeted therapies? 11) What is the place of chemotherapy in the management of a patient with brain metastases? 12) Which specific drugs can be used for the patient with bone metastases?

---

### INTRODUCTION

---

This is the third of a series of five articles, reporting clinical practice guidelines for lung cancer, formulated by the European Lung Cancer Working Party (ELCWP). The articles consecutively present the recommended treatment of early (resectable) stages of non-small cell lung cancer (NSCLC) [1], locoregionally advanced NSCLC [2], metastatic NSCLC and small-cell lung cancer (SCLC) of limited and extensive stage. The rationale of the reasons and methodology used for those guidelines has been previously reported [1].

After an extensive discussion, a consensus was reached among members of the Group to formulate the guidelines of treatment of advanced stages of non-small lung

cancer on the basis of twelve predefined essential questions: 1) What benefits can be expected from chemotherapy and what are the treatment objectives? 2) What are the active chemotherapeutic drugs for which efficacy has been shown? 3) Which are the most effective platinum-based regimens? 4) Which is the indicated dosage of cisplatin? 5) Can carboplatin be substituted for cisplatin? 6) Which is the optimal number of cycles to be administered? 7) Can non-platinum based regimens be substituted for platinum based chemotherapy as first-line treatment? 8) Is there an indication for sequential chemotherapy? 9) What is the efficacy of salvage chemotherapy and which drugs should be used in that indication? 10) What is the place of targeted therapies? 11) What is the place of chemotherapy in the management of a patient with brain metastases? 12) Which specific drugs can be used for the patient with bone metastases?

These questions have been extensively discussed during a meeting organised in April 2006 in Brussels in Belgium. The present consensus has been definitively approved by the Group in a final meeting in Ostende, in October 2006.

#### METHODOLOGY

Guidelines were established on the basis of the various data published in the literature: clinical trials, systematic reviews

and meta-analyses, guidelines from medical societies or groups. Literature was identified and analysed by the evidence-based medicine group of the ELCWP. The quality of published guidelines was assessed with the use of the AGREE instrument [3;4], allowing elimination of the worst ones and use of the best available ones for the establishment of our own guidelines. The following guidelines were selected: ASCO (American Society of Clinical Oncology) [5;6], BTS (British Thoracic Society) [7], Cancer Care Ontario Practice Guidelines [8], Royal College of Radiologists [9], American College of Chest Physicians (ACCP) [10] and FNCLCC (Fédération Nationale des Centres de Lutte contre le Cancer) [11]. Selection was based on the assessment of the literature previously performed by the ACCP [12] and it was completed by the analysis using the AGREE instrument of other guidelines that had not been taken into consideration by the ACCP. This approach allowed adding to the list the guidelines of FNCLCC and ACCP.

#### QUESTION 1: WHAT BENEFITS CAN BE EXPECTED FROM CHEMOTHERAPY AND WHAT ARE THE TREATMENT OBJECTIVES?

Randomised trials have shown benefits in terms of palliation, improvement of survival, symptom control, quality of life and costs. Table 1 summarises the twelve trials that assessed the effect of combination chemotherapy (cisplatin-based in all but one) versus supportive care alone [13-25]. One study

**TABLE 1.** Randomised trials assessing combination chemotherapy plus supportive care versus supportive care alone in advanced NSCLC.

Reference	Chemotherapy regimen	Treatment		Control		p
		n pts (% St IV)	MS (wk)	n pts (% St IV)	MS (wk)	
Cormier, 1982 [13]	MTX-ADR-CPA-CCNU	20 (50)	30	19 (47)	8	S
Rapp, 1988 [14]	I. CDDP-ADR-CPA II. CDDP-VDS	43 (86) 44 (82)	25 33	50 (90)	17	S
Ganz, 1989 [15]	CDDP-VBL	31 (100)	13	32 (100)	20	NS
Woods, 1990 [16]	CDDP-VDS	97 (74)	27	91 (57)	17	NS
Kaasa, 1991 [17]	CDDP-VP16	44 (100)	36	43 (100)	24	NS
Quoix, 1991 [18]	CDDP-VDS	24 (100)	28	22 (100)	10	S
Cellerino, 1991 [19]	CPA-epirubicine-CDDP ~ MTX-VP16-CCNU	62 (60)	34	61 (57)	21	NS
Leung, 1992 [20]	CDDP-VP16+ radiotherapy	42 (0)	50	62 (0)	35	S
Cartei, 1993 [21]	CDDP-CPA-MMC	52 (100)	36	50 (100)	17	S
Helsing, 1998 [22]	Carboplatine + VP16	22 (91)	29	26 (88)	11	S
Thongprasert, 1999 [23]	I. CDDP-epirubicine-Ifo II. CDDP- MMC- VBL	96 (?) 93 (?)	25 35	98 (?)	18	S
Cullen, 1999 [24]	MMC-Ifo-CDDP	165 (?)	29	177 (?)	21	S
Spiro, 2004 [25]	cisplatin-based (MMC-Ifo-CDDP, MMC-VDS-CDDP, CDDP-VDS, CDDP-VNR)	364 (38)	32	361 (39)	23	S

MTX: methotrexate; ADR: adriamycine; CPA: cyclophosphamide; CDDP: cisplatin; VDS: vindesine; VBL: vinblastine; MMC: mitomycin C; Ifo: ifosfamide; VNR: vinorelbine; St: stage; S: significant; NS: non significant; MS: median survival; wk: week

included only patients with stage III NSCLC [20]. Two thirds of the trials showed statistically significant improvement of survival. In addition, four trials (table 2) have compared single agent chemotherapy, using one of the newer drugs with best supportive care alone [26-29]. All but one [28] showed a significant survival improvement with chemotherapy.

Five meta-analyses [30-34], published in the nineties and including one performed with individual patients data [33], have confirmed a modest but significant effect with chemotherapy in terms of survival (Table 3). Symptoms control has been also demonstrated as summarised in the ACCP guidelines [35], with a high rate of improvement for cough, haemoptysis, pain, dyspnoea, weight loss, anorexia and malaise. Quality of life has been assessed in 8 trials, with significant improvement in all but one (table 4). Finally, in terms of costs, Canadian authors have shown, in the NCI-C trial [14], a reduced cost when chemotherapy is prescribed compared with supportive care alone [36].

The published guidelines recommend treatment with chemotherapy. More specifically, the Royal College of Radiologists recommends cisplatin-based combinations in pa-

tients with performance status (PS) 0-2 but in the context of a clinical trial; the FNCLCC recommends cisplatin-based chemotherapy for patients with PS 0-1 [37]; the Cancer Care Ontario Program recommends cisplatin-based chemotherapy after a full discussion of benefit limitations and toxicity [8]; ASCO recommends two-drug combination regimens in patients with good PS (0, 1 and possibly 2) [6]; ACCP recommends platinum-based chemotherapy regimens for patients with PS 0, 1 and possibly 2 [35].

**ELCWP GUIDELINES:**

Chemotherapy is recommended in patients with good PS. Therapeutic objectives are survival and quality of life improvement and symptom control. Cisplatin-based chemotherapy with one of the regimens shown to be effective should be preferred. Carboplatin may be substituted for cisplatin if medical contraindications do exist. Single agent chemotherapy with a drug shown to be effective compared with supportive care, may be considered in patients with poor PS, and the choice among the active ones depends on the medical condition of the patient.

**TABLE 2.** Randomised trials assessing single new drug chemotherapy plus supportive care versus supportive care alone in advanced NSCLC

Reference	Treatment arm	n pts (% stage IV)	OR	Survival		
				MS	1 yr	p
Italian Elderly, 1999 [26]	1. VNR	76 (74)	20%	28 w	32%	0.03
	2. -	78 (72)	-	21w	14%	
Ranson, 2000 [27]	1. PAC	79 (51)	16%	6.8 m		0.037
	2. -	78 (54)	-	4.8 m		
Anderson, 2000 [28]	1. GEM	150 (41)	18%	5.7 m	25%	0.84
	2. -	150 (39)	-	5.9 m	22%	
Roszkowski, 2000 [29]	1. DOC	137 (44)	13%	6 m	25%	0.026
	2. -	70 (53)	-	5.7 m	16%	

VNR: vinorelbine; PAC: paclitaxel; GEM: gemcitabine; DOC: docetaxel; MS: median survival; w: week; m: month;yr: year; OR: objective response; pts: patients.

**TABLE 3.** Meta-analyses assessing the effect of combination chemotherapy versus supportive care in advanced NSCLC

Reference	Methodology	Outcome criteria	Trials number	Patients number	Result
Souquet, 1993 [30]	IMA	Survival at 3, 6, 9, 12 et 18 months	7	706	S
Grilli, 1993 [31]	IMA	Mortality risk	6	635	S
Marino, 1994 [32]	MALSR	Mortality risk	8	712	S
Collaborative Group, 1995 [33]	IDMA	Overall survival	11	2334	S
Sculier, 1999 [34]	MALSR	Mortality risk	6	557	S

IMA: isolated meta-analysis of the literature; MADLSR: meta-analysis with systematic review of the literature; IDMA: meta-analysis based on individual patients data; S: significant

**TABLE 4.** Assessment of the effect of chemotherapy on quality of life in the trials comparing chemotherapy with supportive care alone in advanced NSCLC.

Reference	Chemotherapy regimen	survival	QOL
Rapp, 1988 [14]	I. CDDP-ADR-CPA II. CDDP-VDS	S	S
Elderly Group, 1999 [26]	vinorelbine	S	S
Thongprasert, 1999 [23]	I. CDDP-epirubicine-Ifo II. CDDP- MMC- VBL	S	S
Cullen, 1999 [24]	MMC-Ifo-CDDP	S	S
Spiro, 2004 [25]	cisplatin-based (MMC-Ifo-CDDP, MMC-VDS-CDDP, CDDP-VDS, CDDP-VNR)	S	NS
Ranson, 2000 [27]	Paclitaxel	S	S
Anderson, 2000 [28]	Gemcitabine	NS	S
Roszkowski 2000 [29]	Docetaxel	S	S

ADR: adriamycin; CPA: cyclophosphamide; CDDP: cisplatin; VDS: vindesine; VBL: vinblastine; MMC: mitomycin C; Ifo: ifosfamide; VNR: vinorelbine; S: significant; NS: non significant; QOL: quality of life

#### QUESTION 2: WHAT ARE THE ACTIVE CHEMOTHERAPEUTIC DRUGS FOR WHICH EFFICACY HAS BEEN SHOWN?

The drugs used in the published trials can be divided in three groups: inactive (also called first-generation), old (second-generation) and new (or modern or third-generation) ones. The second-generation group of drugs has been the topic of a meta-analysis performed by our Group [38]. They include cisplatin, ifosfamide, mitomycin C, vindesine, vinblastine. Each of these drugs is able to significantly improve the response

rate of the disease. The third-generation of active drugs has also been the subject of a systematic review performed by our Group [39]. They include gemcitabine, paclitaxel, docetaxel and vinorelbine, all available in Europe. In the randomised trials summarised in table 2, all these drugs, excepting gemcitabine, have been shown to improve survival in comparison to supportive care alone.

#### ELCWP GUIDELINES:

Chemotherapy regimens should include available active drugs. Old active (second-generation) drugs are cisplatin, ifosfamide, mitomycin C, vindesine and vinblastine. New active (third-generation) drugs are gemcitabine, paclitaxel, docetaxel and vinorelbine.

#### QUESTION 3: WHICH ARE THE MOST EFFECTIVE PLATINUM-BASED REGIMENS FOR FIRST LINE CHEMOTHERAPY ?

Many cisplatin-based regimens are commonly used, combining cisplatin with old drugs such as vindesine, mitomycin C and/or ifosfamide or new drugs such as gemcitabine, docetaxel, paclitaxel or vinorelbine. Our recommendation is based on the following data. In their guidelines, the Ontario Program [8] and the FNCLCC [37] recommend cisplatin-containing chemotherapy, without further precision of the drug(s) to be combined. For the ACCP, chemotherapy should be platinum-based with a new single agent [35]. For ASCO, it should be a two-drug combination regimen [6]; non-platinum containing chemotherapy may be used as an alternative to platinum-based regimen. In patients with poor performance status, ASCO recommends single-agent chemotherapy.

Two types of meta-analyses are available [40]. In the first type (table 5), the trials are compared according to the number of drugs in the regimen. Polychemotherapy is associated with better results than single agent treatment [41;42]. Two-drugs regimens are superior to one-drug regimen, both in terms of response and survival; three-drugs combinations are better to two-drugs only in terms of response [43]. In the second type (table 6), the role of specific drugs is analysed.

**TABLE 5.** Meta-analyses assessing the number of drugs needed in chemotherapy regimens for advanced NSCLC

Reference	Methodology	Outcome criteria	Trials number	Patients number	Result
<b>Single agent versus polychemotherapy</b>					
Marino, 1995 [41]	MALSR	Mortality risk	9	1493	S
Lilenbaum, 1998 [42]	IMA	Survival at 6 & 12 months	25	5156	S
<b>One versus two drugs</b>					
Delbaldo, 2004 [43]	IMA	Median survival	30	6022	S
<b>Two versus three drugs</b>					
Delbaldo, 2004 [43]	IMA	Median survival	30	4550	NS

IMA: isolated meta-analysis of the literature; MADLSR: meta-analysis with systematic review of the literature; IDMA: meta-analysis based on individual patients data; S: significant; NS: non significant

Addition of a drug to a platinum derivative is beneficial in terms of survival [44] but not the addition of mitomycin-C to a basic chemotherapy regimen [45]. Gemcitabine appears to be associated with better outcome in a meta-analysis of the literature but with much heterogeneity among the aggregated trials [46]. The combination of cisplatin with docetaxel does not appear to result in better survival in comparison to other cisplatin-based regimens [47]. In practice guidelines about the use of taxanes, in 2005, the Canadians recommend paclitaxel or docetaxel plus cisplatin as one of a number of chemotherapy options in patients with good performance status [48].

There are very few randomised trials having directly comparing cisplatin-based regimens combining new versus old drugs. Practically, cisplatin plus gemcitabine was better than cisplatin + ifosfamide + mitomycin-C in terms only of response but not of survival [49]. Cisplatin + vinorelbine was not superior to cisplatin + vindesine + mitomycin-C [50]. Cisplatin + carboplatin + gemcitabine was not better than the old combination with ifosfamide [51]. A Japanese trial compared cisplatin-irinotecan to cisplatin-vindesine, without finding a difference [52]. In another Japanese study, cisplatin plus docetaxel was shown to be better than cisplatin plus vindesine for both responses and survival [53] while a British trial, using carboplatin + docetaxel, failed to show better outcome than with the old combination MVP or MIP [54]. It should be noted that, in the early nineties, an Italian trial had shown survival advantage with these two latter regimens in comparison to the cisplatin plus etoposide combination [55].

**ELCWP GUIDELINES:**

Chemotherapeutic regimens should include cisplatin with at least one other active drug. If the other drug is a new one, there is no evidence for the addition of a third agent outside the context of a clinical trial. There is also no evidence that combinations with new drugs are superior to those with old drugs in terms of survival. Cost of the treatment including supportive care and complications management has to be taken into consideration in the choice of the regimen.

**QUESTION 4: WHICH IS THE INDICATED DOSAGE OF CISPLATIN?**

This question has not been addressed in available guidelines. There are five randomised trials on that question (table 7), all performed with old drugs [56-60]. None was able to report a significant advantage in favour of high dosages of cisplatin (100-120 mg/m<sup>2</sup>) in comparison to lower dosages (50-60 mg/m<sup>2</sup>). In fact, the use of high dose cisplatin is based on the observation of Gralla [56] that responders to cisplatin plus vindesine survived longer when 120 mg/m<sup>2</sup> of cisplatin was administered instead of 60 mg/m<sup>2</sup>. This difference was observed in a very small group of patients (35 patients) and our Group was unable to replicate the results in a much higher number of patients [57]. High-dosage of cisplatin has the disadvantage of significantly higher renal, auditory and neurologic toxicities [61].

**ELCWP GUIDELINES:**

There is no demonstration that high doses of cisplatin (100-120 mg/m<sup>2</sup>) provide better results than standard lower doses (50-60 mg/m<sup>2</sup>) in terms of survival. Standard doses are associated with reduced toxicity and are thus recommended.

**QUESTION 5: CAN CARBOPLATIN BE SUBSTITUTED FOR CISPLATIN?**

The FNCLCC guidelines [37] and the Cancer Care Ontario Program recommend cisplatin-based chemotherapy while the American Societies ACCP [35] and ASCO [6] propose platinum-based chemotherapy, using interchangeably cisplatin and carboplatin.

The level of evidence is based on ten published randomised trials [62-71] summarised in table 8 and one meta-analysis of the literature [72]. In randomised trials, the trend is in favour of cisplatin, both in terms of response and survival. The meta-analysis confirms this impression; the results are statistically significant in favour of cisplatin if the analysis is restricted to the regimens using new drugs combined with platinum derivatives.

**TABLE 6.** Meta-analyses assessing the role of particular drugs for chemotherapy in advanced NSCLC.

Reference	Methodology	Outcome	N trials	N patients	Result
<b>Addition of a drug to a platinum derivative</b>					
Hotta, 2004 [44]	MALSR	survival	8	2374	S
<b>Addition of mitomycin to a basic chemotherapy regimen</b>					
Sculier, 2001 [130]	SRL with MA	Overall survival	10	1769	NS
<b>Role of chemotherapy with gemcitabine in comparison to other drugs</b>					
Le Chevalier, 2005 [46]	IMA	Survival	13	4556	S
<b>Cisplatin + docetaxel versus other associations with cisplatin</b>					
Sanchez Lerma, 2004 [47]	IMA	Overall survival	3	1980	NS

IMA: isolated meta-analysis of the literature; MADLSR: meta-analysis with systematic review of the literature; S: significant; NS: non significant



**TABLE 7.** Randomised trials assessing the role of the dosage of cisplatin

Reference	Regimen	n	(st IV)	% OR	p	MST	p	
Gralla, 1981	I. CDDP (120 mg/m <sup>2</sup> ) + VDS	41		40	NS		NS	
	II. CDDP (60 mg/m <sup>2</sup> ) + VDS	40		46				
Klastersky, 1986	CDDP-VP16				NS		NS	
	I. 120 mg/m <sup>2</sup>	116	(63)	29				28 w
	II. 60 mg/m <sup>2</sup>	125	(76)	25				33 w
Shinkai, 1986	I. CDDP (120 mg/m <sup>2</sup> ) + VDS	24	(19)	39	NS	9 m		
	II. CDDP (80 mg/m <sup>2</sup> ) + VDS	21	(16)	33		10.8 m		
Gandara, 1993	CDDP				NS		NS	
	I. 2 x 100 mg/m <sup>2</sup>	108	(108)	14				5.3 m
	II. 2 x 50 mg/m <sup>2</sup>	105	(105)	12				6.9 m
Sculier, 2000	Ifo – MMC				NS		NS	
	I. CDDP 50 mg/m <sup>2</sup>	147	(143)	27				28 w
	II. CDDP 60 mg/m <sup>2</sup> + CBDCA (200 mg/m <sup>2</sup> )	150	(145)	33				32 w

CDDP: cisplatin; CBDCA: carboplatine; VDS: vindesine; MMC: mitomycin C; Ifo: ifosfamide; NS: non significant; st: stage; OR: objective response; MST: median survival time; w: week; m: month

**TABLE 8.** Randomised trials comparing cisplatin-based with carboplatin-based regimens in advanced NSLC

Reference	Chemotherapy	n	% OR	p	MST	p
Klastersky, 1990 [62]	I. CDDP (120 mg/m <sup>2</sup> ) + VP16	114	27	0.07	30 w	NS
	II. CBDCA (325 mg/m <sup>2</sup> ) + VP16	114	16		27 w	
Comella, 1994 [63]	I. CDDP (60 mg/m <sup>2</sup> ) + VP16 + epir.	28	62	NS	?	
	II. CBDCA (300 mg/m <sup>2</sup> ) + VP16 + epir.	30	59		?	
Jelic, 2001 [64]	I. CDDP (120 mg/m <sup>2</sup> ) + MMC + VDS	112	36	NS		0.008
	II. CBDCA (500 mg/m <sup>2</sup> ) + MMC + VDS	107	30			
Schiller, 2002 [65]	I. CDDP (75 mg/m <sup>2</sup> ) + Paclitaxel (135 mg/m <sup>2</sup> )	303	21	NS	7.8 m	NS
	II. Carbo (AUC 6) + Paclitaxel (225 mg/m <sup>2</sup> )	299	17		8.1 m	
Rosell, 2002 [66]	I. CDDP (80 mg/m <sup>2</sup> ) + Paclitaxel (200 mg/m <sup>2</sup> )	309	27	NS	9.8 m	0.02
	II. CBDCA (AUC 6) + Paclitaxel (200 mg/m <sup>2</sup> )	309	24		8.2 m	
Mazzanti, 2003 [67]	I. CDDP (80 mg/m <sup>2</sup> ) + gemcitabine	62	42	NS	10 m	NS
	II. Carboplatine (AUC 5) + gemcitabine	58	31		10.8 m	
Fossella, 2003 [68]	I. Docetaxel + CDDP (75)	408	32	S	11.3 m	0.044
	II. Docetaxel + Carboplatine (AUC 6)	404	24		9.4 m	
	III. CDDP (100) + VNR	404	24.5		10.1 m	
Zatloukal, 2003 [69]	I. CDDP (80) + gemci	87	41	0.09	8.7 m	0.9
	II Carboplatin (AUC 5) + gemci	89	29		8 m	
Paccagnella, 2004 [70]	I. CDDP (100) + MMC + VBL	75	38	NS	7.2 m	0.19
	II. Carboplatine (300) + MMC + VBL	78	43		10 m	
Chen, 2006 [71]	I. Paclitaxel (160) + CDDP (60)	41	30	NS	10.5 m	
	II. Paclitaxel (160) + Carbo (AUC 6)	40	40		10.3 m	

CDDP: cisplatin; CBDCA: carboplatine; VDS: vindesine; VBL: vinblastine; MMC: mitomycin C; Ifo: ifosfamide; VNR: vinorelbine; epir: epirubicine; NS: non significant; st: stage; OR: objective response; MST: median survival time; w: week; m: month

**ELCWP GUIDELINES:**

Cisplatin should be preferred to carboplatin because of a better effect on survival. Carboplatin or a non-platinum based regimen may be prescribed if the patient is unable or unwilling to take cisplatin.

**QUESTION 6: WHICH IS THE OPTIMAL NUMBER OF CYCLES TO BE ADMINISTERED?**

ACCP recommends short treatment with 3 to 4 cycles and ASCO no more than 6 cycles, maximum of 4 if no response is observed [6]. Other scientific societies do not make recommendations about chemotherapy duration.

In fact, the level of evidence is poor, based on a limited number of randomised trials shown in table 9 [73-76]. Two studies compared 3 with 6 cycles [73;77] and another 4 cycles with treatment until disease progression [74]. The last two trials compared, after induction chemotherapy, maintenance treatment using paclitaxel [75] or vinorelbine [76] versus observation. In none, prolongation of chemotherapy demonstrated an advantage.

**ELCWP GUIDELINES:**

The optimal duration of chemotherapy in advanced NSCLC, is poorly defined. A minimum of 4 to 6 cycles is proposed in responding patients. Prolongation with single drug appears ineffective in terms of survival. The attitude of continuing treatment until best response merits further assessment.

**QUESTION 7: CAN NON-PLATINUM BASED REGIMENS BE SUBSTITUTED FOR PLATINUMBASED CHEMOTHERAPY AS FIRST LINE TREATMENT?**

ASCO is the only scientific society recommending non-platinum regimens as an alternative for platinum-based chemotherapy as first-line treatment of patients with advanced NSCLC [6]. For all other societies, chemotherapy in that indication should be platinum-based.

Randomised published trials [51;78-95] on the topic are summarised in table 10. In terms of survival, there is no statistically significant difference between the 2 types of treatment in all but one trial. Barlesi and Pujol [96] have performed in 2005 a systematic review of the phase III trials available in the literature. They concluded that the approach is still debatable when doublet-regimens with new drugs are considered. They did not report a meta-analysis. D'Addario et al [97] have performed a meta-analysis of the published literature. When all trials were considered (irrespective of using old or new drugs), there was a significant advantage both for response rate and 1-year survival in favour of platinum-based treatment. The increase in 1-year survival was 5%. When the analysis was restricted to combination regimens with new drugs, there was no significant difference in survival but response rate was significantly improved with platinum-based treatment.

**ELCWP GUIDELINES:**

Non-platinum-based regimens as first-line treatment for

**TABLE 9.** Randomised trials assessing the duration of chemotherapy in advanced NSCLC.

Reference	Regimen	n	(st IV)	% OR	p	MST	p
Smith, 2001 [73]	CDDP (50 mg/m <sup>2</sup> ) + MMC + VBL				NS		NS
	I. 3 cycles	155	(72)	31		6 m	
	II. 6 cycles	153	(81)	32		7 m	
Socinski, 2002 [74]	Carbo (AUC 6) + paclitaxel (200)				NS		NS
	I. 4 cycles	114	(100)	22		6.6 m	
	II until progression	116	(100)	24		8.5 m	
Belani, 2003 [131]	Carbo + paclitaxel 4 cycles: CR/PR/NC:						NS
	I. paclitaxel 70 mg/m <sup>2</sup> /wk 3 wk/4	66	72%			75 w	
	II. observation	65	78%			60 w	
Westeel, 2005 [76]	Response to MMC + Ifo + CDDP	573					NS
	I. -	90	53%			12.3 m	
	II VNR 6 months	91	43%			12.3 m	
Von Plessen, 2006 [77]	Carbo + vinorelbine						
	I. 3 cycles	150	(113)	NA		28 w	NS
	II. 6 cycles	147	(113)	NA		32 w	

CDDP: cisplatin; Carbo: carboplatine; VBL: vinblastine; MMC: mitomycin C; Ifo: ifosfamide; NS: non significant; st: stage; OR: objective response; MST: median survival time; w: week; m: month; NA: not available

**TABLE 10.** Randomised trials testing platinum-based regimens versus non-platinum-based regimens as primary chemotherapy for advanced NSCLC.

Reference	Chemotherapy (dosage)	n	(st IV)	% OR	p	MS	p
Georgoulas, 2001 [78]	I. CDDP (80 mg/m <sup>2</sup> )+docetaxel (100 mg/m <sup>2</sup> )	205	(129)	35		10 m	
	II. Gemci + docetaxel (100 mg/m <sup>2</sup> )	201	(130)	33	NS	9.5 m	NS
Sculier, 2002 [51]	I.CDDP (50) + CBDCA (200) + Ifo	94	all	23		24 wk	
	II.CDDP(50) + CBDCA (200) +Gemci	92		29	NS	34 wk	NS
	III.Ifo + gemcitabine	94		25		30 wk	
Kosmidis, 2002 [79]	I. Paclitaxel (200 mg/m <sup>2</sup> ) + Carbo (AUC 6)	252	(158)	28		10.4 m	
	II. Paclitaxel (200 mg/m <sup>2</sup> ) + gemcitabine	257	(148)	35	0.12	9.8 m	0.32
Greco, 2002 [80]	I. CBDCA (AUC 5)+paclitaxel (200)+ gemci	71	(51)	37		9.2 m	
	II. CBDCA (AUC 6)+paclitaxel (200)+ VNR	65	(51)	45	NS	8.6 m	NS
	III. paclitaxel (200)+ gemci	64	(53)	32		8.7 m	
	IV. Gemci + VNR	67	(49)	33		10.7 m	
Chen, 2002 [81]	I. Carboplatine (AUC 7) + paclitaxel (175)	45		40		14.1 m	
	II. paclitaxel (175) + gemci	45		40		12.6 m	
Gebbia, 2003 [82]	I. CDDP + gemcitabine	138	(73)	34		8.2 m	
	II. CDDP + vinorelbine	140	(75)	44	0.007	9.0 m	NS
	III. Ifo + gemcitabine then CDDP + VNR	60	(33)	19			
	IV. CDDP + VNR then Ifo + gemcitabine	60	(31)	31			
Gridelli, 2003 [83]	I. CDDP (80) + VNR	126	80%				
	II. CDDP (80) + gemcitabine	126	81%	30	NS	38 wk	0.08
	III. VNR + gemcitabine	251	80%	25		32 wk	
Alberola, 2003 [84]	I. CDDP (100) + gemcitabine	182	77 %	42		9.3 m	
	II. CDDP (100) + gemcitabine + VNR	188	79 %	41	S	8.2 m	NS
	III. gemci + VNR x 3 then Ifo + VNR x 3	187	81 %	27		8.1 m	
Smit, 2003 [85]	I. paclitaxel (175) + CDDP (80)	159	(130)	32		8.1 m	
	II. CDDP (80) + gemci	160	(126)	37	NS	8.9 m	NS
	III. paclitaxel (175) + gemci	161	(136)	28		6.7 m	
Wachters, 2004 [86]	I. CDDP + gemcitabine	119	57%	46%	NS	43 wk	0.14
	II. Epirubicine + gemcitabine	121	57%	36%		36 wk	
Yamamoto, 2004 [87]	I. CDDP (80) + docetaxel (60)	51	(40)	37 %	NS	50 wk	NS
	II. Irinotecan + docetaxel (60)	57	(43)	32 %		46wk	
Laack, 2004 [88]	I. CDDP (75 J2) + gemci + VNR	144	(126)	28 %	0.004	32 wk	0.73
	II. gemci + VNR	143	(125)	13 %		36 wk	
Stathopoulos, 2004 [89]	I. Paclitaxel (135) + vinorelbine	175	47%	43 %	NS	10 m	NS
	II. Paclitaxel (175) + carboplatine (AUC 6)	185	49%	46 %		11 m	
Lilenbaum, 2005 [90]	I. gemci + VNR	82	82%	14,6 %		7.8 m	
	II. Paclitaxel + carboplatine	83	81%	16,9%		8.6m	
Chen, 2005 [91]	I. VNR (20 d1,8,15) + gemci (800 d1,8,15)	43	77%	23 %	0.02	9.5 m	NS
	II. Idem + CDDP (60 d15)	43	81%	46 %		13.1 m	
Pujol, 2005 [92]	I. Gemcitabine + docitaxel (85)	155	79 %	31 %	NS	11.1 m	NS
	II. CDDP (100) + vinorelbine	156	86 %	36 %		9.6 m	
Georgoulas, 2005 [93]	I. Vinorelbine (30 d1 & 8) + CDDP (80 d8)	204	64%	39 %	0.053	8.6 m	NS
	II. Gemcitabine (1 d1 & 8) + docetaxel (80 d8)	209	62%	30 %		9.0 m	
Tan, 2005 [132]	I. Gemcitabine + vinorelbine	157	80%	28 %	0.15	11.5 m	0.01
	II. Carboplatine (AUC 5) + vinorelbine	159	90%	21 %		8.5 m	
Katagami, 2006 [95]	I. Docetaxel (60) + cisplatin (80)	68	73%	23%	NS	11.4 m	NS
	II. Docetaxel (60) + gemcitabine	63	75%	27%		13.7 m	

CDDP: cisplatin; CBDCA: carboplatine; Ifo: ifosfamide; VNR: vinorelbine; St: stage; S: significant; NS: non significant; OR: objective response; MST: median survival time; MS: median survival; wk: week; d: day



advanced NSCLC, may be used in cases where platinum-based chemotherapy is contra-indicated. For all other patients, they should be used only in the context of clinical trials.

**QUESTION 8: IS THERE AN INDICATION FOR SEQUENTIAL CHEMOTHERAPY?**

There is only one randomised phase II trial published on the topic [98]. The ELCWP has completed a large phase III trial where patients without disease progression after 3 courses of cisplatin-based chemotherapy were randomised between further platinum-based chemotherapy or paclitaxel with crossover at the time of progression. There was no difference in survival between the two approaches, the trend being in favour of the non-sequential approach.

**ELCWP GUIDELINES:**

There is no indication for sequential chemotherapy with taxanes (or other drugs) in the management of advanced NSCLC.

**QUESTION 9: WHAT IS THE EFFICACY OF SALVAGE CHEMOTHERAPY AND WHICH DRUGS SHOULD BE USED IN THAT INDICATION?**

Second-line chemotherapy is recommended in the guidelines of ACCP and ASCO. According to ACCP, it should be offered in patients with good PS [35]. According to ASCO, it should be consisted of docetaxel followed by gefitinib [6].

There is only one randomised trial having compared second-line chemotherapy with supportive care alone in advanced NSCLC. Survival was significantly improved in the chemotherapy arm [99]. Other trials (table 11) have compared docetaxel to vinorelbine or ifosfamide [100], paclitaxel [101], pemetrexed [102] or oral topotecan [103]. None of the alternative approaches was shown to be better than docetaxel in terms of

survival or response rate. Some improvement was reported with pemetrexed in terms of tolerance. Implementation studies have reported results similar to randomised trials when docetaxel was used in routine application [104;105]. Weekly administration of docetaxel has not been shown to be better [106-110] than three weekly treatment (table 12). A dosage of 75 mg/m<sup>2</sup> appears to be better tolerated than 100 mg/m<sup>2</sup> [111].

A systematic review of the literature concluded that second-line chemotherapy produces a small but significant survival benefit [112].

**ELCWP GUIDELINES:**

Second-line chemotherapy should be offered to patients with good performance status, failing platinum-based first-line chemotherapy. Evidence is in favour of docetaxel (if not already administered as first-line treatment) given on a 3-weekly schedule at a dosage of 75 mg/m<sup>2</sup>. Additional controlled data are needed before substituting pemetrexed for docetaxel.

**QUESTION 10: WHAT IS THE PLACE OF TARGETED THERAPIES?**

EGF-R tyrosine kinase inhibitors (TKIs), gefitinib and erlotinib, have been the subject of intensive clinical research during the last few years. Erlotinib is the first targeted drug commercially available in Europe for the management of NSCLC.

Results were disappointing when TKIs were used as first-line therapy in association with chemotherapy. Three large randomised trials were conducted, two with gefitinib by Giaccone and Herbst [113;114] and one with erlotinib by Herbst [115]. When they were also used as salvage therapy after chemotherapy failure (table 13), TKIs were shown to be superior to placebo, with a statistically significant survival advantage in the erlotinib trial [116]. The survival advantage was less

**TABLE 11.** Randomised trials testing salvage chemotherapy for NSCLC

Reference	Chemotherapy	n	% OR	p	MST	p
Shepherd, 2000 [99]	1. DOC	104	6		7 m	0.047
	2. BSC	100	-		4.6 m	
Fossella, 2000 [100]	1. DOC 100 mg/m <sup>2</sup>	60	11	0.002		0.025
	2. DOC 75 mg/m <sup>2</sup>	59	7			
	3. VNR ou Ifo	60	1			
Esteban, 2003 [101]	1. DOC26 mg/m <sup>2</sup> /wk	35	3	NS	105 d	NS
	2. Paclitaxel 80 mg/m <sup>2</sup> /wk	36	14		184 d	
Hanna, 2004 [102]	1. Pemetrexed 500 mg/m <sup>2</sup>	283	9	NS	8.3 m	NS
	2. DOC 75 mg/m <sup>2</sup>	288	8		7.9 m	
Ramlau, 2006 [103]	I. Topotecan oral 2,3 mg/m <sup>2</sup> d1-5	414	5	NS	28 wk	0.057
	II. DOC 75 mg/m <sup>2</sup> /3 wk	415	5		31 wk	

DOC: docetaxel; Ifo: ifosfamide; VNR: vinorelbine; St: stage; NS: non significant; OR: objective response; MST: median survival time; MS: median survival; wk: week ; d: day; m: month

**TABLE 12.** Randomised trials testing weekly versus 3 weekly docetaxel as salvage chemotherapy for advanced NSCLC

Reference	Chemotherapy	n	% OR	p	MST	p
Gervais, 2005 [106]	1. Docetaxel 75 mg/m <sup>2</sup> /3 wk	62	4.8		5.8 m	
	2. Docetaxel 40 mg/m <sup>2</sup> / wk	63	3.2		5.6 m	
Gridelli, 2004 [107]	1. Docetaxel 75 mg/m <sup>2</sup> /3 wk	110		NS	29 wk	NS
	2. Docetaxel 33.3 mg/m <sup>2</sup> /wk	110			25 wk	
Schuette, 2005 [108]	I. Docetaxel 75 mg/m <sup>2</sup> /3 wk	103	12.6	NS	6.3 m	0.07
	II. Docetaxel 35 mg/m <sup>2</sup> /wk	105	10.5		9.2 m	
Camps, 2006 [109]	I. Docetaxel 75 mg/m <sup>2</sup> /3 wk	131	9.3	NS	6.6 m	0.07
	II. Docetaxel 36 mg/m <sup>2</sup> /wk	128	4.8		5.4 m	
Chen, 2006 [110]	I. Docetaxel 35 mg/m <sup>2</sup> d1,8,15 every 4 wk	64	17.2	NS	8.4 m	NS
	II. Docetaxel 40 mg/m <sup>2</sup> d1 & 8 every 3 wk	64	10.9		7.2 m	
	III. Docetaxel 75 mg/m <sup>2</sup> /3 wk	33	6.1		9.5 m	

NS: non significant; OR: objective response; MST: median survival time; MS: median survival; wk: week ; d: day; m: month

evident with gefitinib [117]. Response rates were low (less than 10%) but some initial characteristics of the patients or of the disease (female gender, Asian ethnic origin, adenocarcinoma, no smoking history) were associated with significantly better response rates. Some biological characteristics of the tumour were also associated with better outcome. EGF-R-positive immunohistochemistry and EGF-R amplification detected by FISH were positively associated with response and survival in erlotinib treatment patients [118]. Mutant EGF-R was not significantly associated with response but these data are controversial due to technical problems [119;120]. For gefitinib, EGF-R gene mutation is associated with much higher response rates [121]. Recent data were presented in the last ASCO meeting (Atlanta, 2006), as shown in table 14. When TKIs were given in chemotherapy-naïve patients whose tumour demonstrated EGF-R gene mutations, the response rate was very high (around 70 to 80%). A Japanese recent publication reports a rate of 75% [122]. Controlled trials are necessary to determine if TKIs could replace chemotherapy in this type of patients.

#### ELCWP GUIDELINES:

EGF-R tyrosine kinase inhibitors should not be used as initial treatment of patients with advanced NSCLC. Erlotinib

can be used as salvage treatment in patients whose tumour shows abnormal expression of EGF-R. Target identification on the tumour merits further investigations.

#### QUESTION 11: WHAT IS THE PLACE OF CHEMOTHERAPY IN THE MANAGEMENT OF A PATIENT WITH BRAIN METASTASES?

Brain metastases is usually treated by non systemic treatment such as surgery, whole-brain irradiation and, more recently, stereotactic radiosurgery. In the ELCWP experience, the presence of brain metastases in stage IV NSCLC patients treated with chemotherapy, is not an adverse prognostic factor in terms of survival or response [123-125].

There is only one controlled trial published concerning timing of brain irradiation in minimally symptomatic patients. The problem was if brain irradiation has to be administered early or can be delayed while systemic chemotherapy is delivered [126]. A total of 176 patients with NSCLC and inoperable brain metastases, treated by 6 cycles of cisplatin plus vinorelbine, were randomised between early brain irradiation (during cycle 1) or delayed brain irradiation (when no response of brain metastases to chemotherapy or after chemotherapy). There was no difference between the two approaches in terms of extracranial response rate, intracranial response rate or

**TABLE 13.** Randomised trials assessing tyrosine kinase inhibitors as salvage treatment for NSCLC

Reference	Regimen	N	OR	p	MST	p
Sheperd, 2005 [116]	I. erlotinib 150 mg/d	488	8.9	S	6.7 m	<0.001
	II. placebo	243	1		4.7 m	
Thatcher, 2005 [117]	I. gefitinib 250 mg/d	1129	8		5.6 m	0.087
	II. placebo	563			5.1 m	

OR: objective response; MST: median survival time; MST: median survival time; d: day; m: month

**TABLE 14.** Effects of tyrosine kinase inhibitors (TKI) in patients with mutations of the EGFr gene: prospective trials (excepting one) presented at ASCO 2006

Author	Screened	Mutations	TKI	N pts	RR	PFS	OS
Paz-Ares (# 7020)	1047	18.7%	erlotinib	43	82% 5CR	13 m	82% (1 yr)
Okamoto (# 7073)	104	27%	gefitinib	25	75%		
Takano (# 7075) retrospective	207	41%	gefitinib	86	78%	9.2 m	20 m
Sutani (# 7076)	100	38%	gefitinib	38	78%	9.4 m	15 m
Morikawa (# 7077)	123	37%	gefitinib	46	69%	9.7 m	
Richard (# 7184)	111	17%	gefitinib or erlotinib	7	57%		

Pts: patients; RR: response rate; PFS: progression-free survival; OS: overall survival; m: month; yr: year

overall survival.

### ELCWP GUIDELINES:

Minimally symptomatic patients with brain metastases should receive systemic chemotherapy. Brain irradiation can be safely delayed until the completion of chemotherapy or when no response of brain metastases to chemotherapy is documented.

#### QUESTION 12: WHICH SPECIFIC DRUGS CAN BE USED FOR THE PATIENT WITH BONE METASTASES?

Bone metastases can be treated when necessary, by local treatment including irradiation, surgery or cementoplasty or by systemic chemotherapy. The question arises if the addition of bisphosphonates in the patient with NSCLC and metastatic bone lesions is a useful approach.

There is no specific trial testing bisphosphonates in NSCLC. A randomised study has been performed with zoledronic acid in patients with solid tumours [127;128]. There were significantly less skeletal-related events with zoledronic acid in comparison to placebo. In a subgroup analysis for lung cancer patients, the skeletal-related events were significantly reduced but, if hypercalcaemia was not taken into consideration, the effect was only marginal. It should be noted that late complications of bisphosphonates administration (mandibular necrosis) have been recently reported [129].

### ELCWP GUIDELINES:

Bisphosphonates are a therapeutic option in patients with uncontrolled bone metastases despite adequate local treatment and systemic chemotherapy. The risk of mandibular necrosis has to be taken in consideration.

---

## CONCLUSIONS

---

The ELCWP guidelines can be summarised as follows :

1. Chemotherapy is recommended in patients with good

PS. Treatment objectives are survival, quality of life and symptom control improvement.

2. Chemotherapy regimens should include active drugs. Active old (second-generation) drugs are cisplatin, ifosfamide, mitomycin C, vindesine and vinblastine. Active new (third-generation) drugs are gemcitabine, paclitaxel, docetaxel and vinorelbine.
3. Cisplatin-based chemotherapy with one of the effective regimens should be used. If the second drug is a new one, there is no evidence for the addition of a third agent outside the context of a clinical trial. There is also no evidence that combinations with new drugs are superior to those with old drugs in term of survival.
4. There is no conclusive evidence that high doses of cisplatin (100-120 mg/m<sup>2</sup>) provide better results than standard lower doses (50-60 mg/m<sup>2</sup>) in terms of survival. Standard doses are associated with reduced toxicity and are thus recommended.
5. Cisplatin should be the preferred drug compared to carboplatin because of a better survival outcome. Carboplatin may be prescribed if the patient is unable or unwilling to receive cisplatin.
6. The optimal duration of chemotherapy is poorly documented in advanced NSCLC. A minimum of 4 to 6 cycles is advised in responding patients. Prolongation of treatment by single drug appears ineffective in term of survival.
7. Non-platinum-based regimens are indicated as first-line treatment for advanced NSCLC in patients for whom platinum-based chemotherapy is contra-indicated. Single drug chemotherapy may be considered in patients with poor PS. The choice of the active drugs depends on the patient's medical condition.
8. There is no indication for sequential chemotherapy with taxanes (or other drugs) in the management of advanced NSCLC.
9. Second-line chemotherapy should be offered in patients with good performance status, failing on or after platinum-based first-line chemotherapy. Evidence is in favour

of docetaxel (if not administered as first-line treatment) given on a 3-weekly schedule at a dosage of 75 mg/m<sup>2</sup>.

10. EGFR tyrosine kinase inhibitors should not be used as initial treatment of patients with advanced NSCLC. Erlotinib can be used as salvage treatment in patients whose tumour shows abnormal expression of EGFR.
11. Minimally symptomatic patients with brain metastases should receive systemic chemotherapy. Brain irradiation can be safely delayed until the completion of chemotherapy or be given when no response of brain metastases to chemotherapy is documented.
12. Bisphosphonates is a therapeutic option in patients with uncontrolled bone metastases despite adequate local treatment and systemic chemotherapy. The risk of mandibular necrosis has to be taken in consideration.
13. Cost of the treatment including supportive care and complications management has to be taken into consideration in the choice of the regimen.

## REFERENCES

1. Alexopoulos CG, Berghmans T, Berchier MC, Colinet B, Dequanter D, Efremidis A, et al. European Lung Cancer Working Party clinical practice guidelines. Non-small cell lung cancer: I. Early stages. *Hospital Chronicles* 2006; 1(1):52-61.
2. Alexopoulos CG, Berghmans T, Berchier MC, Colinet B, Dequanter D, Efremidis A, et al. European Lung Cancer Working Party guidelines for non-small cell lung cancer. II. Unresectable non-metastatic stages. *Hospital Chronicles* 2006; 1(2):108-117.
3. Development and validation of an international appraisal instrument for assessing the quality of clinical practice guidelines: the AGREE project. *Qual Saf Health Care* 2003 Feb; 12(1):18-23.
4. Burgers JS, Fervers B, Haugh M, Brouwers M, Browman G, Philip T, et al. International assessment of the quality of clinical practice guidelines in oncology using the Appraisal of Guidelines and Research and Evaluation Instrument. *J Clin Oncol* 2004 May 15; 22(10):2000-7.
5. Clinical practice guidelines for the treatment of unresectable non-small-cell lung cancer. Adopted on May 16, 1997 by the American Society of Clinical Oncology. *J Clin Oncol* 1997 Aug; 15(8):2996-3018.
6. Pfister DG, Johnson DH, Azzoli CG, Sause W, Smith TJ, Baker S Jr, et al. American Society of Clinical Oncology treatment of unresectable non-small-cell lung cancer guideline: update 2003. *J Clin Oncol* 2004 Jan 15; 22(2):330-53.
7. BTS guidelines: guidelines on the selection of patients with lung cancer for surgery. *Thorax* 2001 Feb; 56(2):89-108.
8. Levine M, Browman G, Newman T, Cowan DH. The Ontario Cancer Treatment Practice Guidelines Initiative. *Oncology (Huntingt)* 1996 Nov; 10(11 Suppl):19-22.
9. The Royal College of Radiologists Clinical Oncology Information Network. Guidelines on the non-surgical management of lung cancer. *Clin Oncol (R Coll Radiol)* 1999;11(1):S1-S53.
10. Alberts WM. Lung Cancer Guidelines. Introduction. *Chest* 2003; 123:1S-2S.
11. Depierre A, Lagrange JL, Theobald S, Astoul P, Baldeyrou P, Bardet E, et al. Summary report of the Standards, Options and Recommendations for the management of patients with non-small-cell lung carcinoma (2000). *Br J Cancer* 2003 Aug; 89(Suppl 1):S35-S49.
12. McCrory DC, Colice GL, Lewis SZ, Alberts WM, Parker S. Overview of methodology for lung cancer evidence review and guideline development. *Chest* 2003 Jan; 123(1 Suppl):3S-6S.
13. Cormier Y, Bergeron D, La Forge J, Lavandier M, Fournier M, Chenard J, et al. Benefits of polychemotherapy in advanced non-small-cell bronchogenic carcinoma. *Cancer* 1982 Sep 1; 50(5):845-9.
14. Rapp E, Pater JL, Willan A, Cormier Y, Murray N, Evans WK, et al. Chemotherapy can prolong survival in patients with advanced non-small-cell lung cancer--report of a Canadian multicenter randomized trial. *J Clin Oncol* 1988 Apr; 6(4):633-41.
15. Ganz PA, Figlin RA, Haskell CM, La Soto N, Siau J. Supportive care versus supportive care and combination chemotherapy in metastatic non-small cell lung cancer. Does chemotherapy make a difference? *Cancer* 1989 Apr 1; 63(7):1271-8.
16. Woods RL, Williams CJ, Levi J, Page J, Bell D, Byrne M, et al. A randomised trial of cisplatin and vindesine versus supportive care only in advanced non-small cell lung cancer. *Br J Cancer* 1990 Apr; 61(4):608-11.
17. Kaasa S, Lund E, Thorud E, Hatlevoll R, Host H. Symptomatic treatment versus combination chemotherapy for patients with extensive non-small cell lung cancer. *Cancer* 1991 May 15; 67(10):2443-7.
18. Quoix E, Dietemann A, Charbonneau J, Boutin C, Meurice JC, Orlando JP, et al. La chimiothérapie comportant du cisplatine est-elle utile dans le cancer bronchique non microcellulaire au stade IV? Résultats d'une étude randomisée. *Bull Cancer* 1991; 78(4):341-6.
19. Cellerino R, Tummarello D, Guidi F, Isidori P, Raspugli M, Biscottini B, et al. A randomized trial of alternating chemotherapy versus best supportive care in advanced non-small-cell lung cancer. *J Clin Oncol* 1991 Aug; 9(8):1453-61.
20. Leung WT, Shiu WC, Pang JC, Lau J, Tao M, Leung SF, et al. Combined chemotherapy and radiotherapy versus best supportive care in the treatment of inoperable non-small-cell lung cancer. *Oncology* 1992; 49(5):321-6.
21. Cartei G, Cartei F, Cantone A, Causarano D, Genco G, Tobaldin A, et al. Cisplatin-cyclophosphamide-mitomycin combination chemotherapy with supportive care versus supportive care alone for treatment of metastatic non-small-cell lung cancer [see comments]. *J Natl Cancer Inst* 1993 May 19; 85(10):794-800.
22. Helsing M, Bergman B, Thaning L, Hero U. Quality of life and survival in patients with advanced non-small cell lung cancer receiving supportive care plus chemotherapy with carboplatin and etoposide or supportive care only. A multicentre randomised phase III trial. Joint Lung Cancer Study Group. *Eur J Cancer* 1998 Jun; 34(7):1036-44.
23. Thongprasert S, Sanguanmitra P, Juthapan W, Clinch J. Relationship between quality of life and clinical outcomes in advanced

- non-small cell lung cancer: best supportive care (BSC) versus BSC plus chemotherapy. *Lung Cancer* 1999 Apr; 24(1):17-24.
24. Cullen MH, Billingham LJ, Woodroffe CM, Chetiyawardana AD, Gower NH, Joshi R, et al. Mitomycin, Ifosfamide, and Cisplatin in Unresectable Non-Small-Cell Lung Cancer: Effects on Survival and Quality of Life. *J Clin Oncol* 1999 Oct; 17(10):3188-94.
  25. Spiro SG, Rudd RM, Souhami RL, Brown J, Fairlamb DJ, Gower NH, et al. Chemotherapy versus supportive care in advanced non-small cell lung cancer: improved survival without detriment to quality of life. *Thorax* 2004 Oct; 59(10):828-36.
  26. Effects of vinorelbine on quality of life and survival of elderly patients with advanced non-small-cell lung cancer. The Elderly Lung Cancer Vinorelbine Italian Study Group. *J Natl Cancer Inst* 1999 Jan 6; 91(1):66-72.
  27. Ranson M, Davidson N, Nicolson M, Falk S, Carmichael J, Lopez P, et al. Randomized Trial of Paclitaxel Plus Supportive Care Versus Supportive Care for Patients With Advanced Non-Small-Cell Lung Cancer. *J Natl Cancer Inst* 2000 Jul 5; 92(13):1074-80.
  28. Anderson H, Hopwood P, Stephens RJ, Thatcher N, Cottier B, Nicholson M, et al. Gemcitabine plus best supportive care (BSC) vs BSC in inoperable non-small cell lung cancer--a randomized trial with quality of life as the primary outcome. UK NSCLC Gemcitabine Group. *Non-Small Cell Lung Cancer. Br J Cancer* 2000 Aug; 83(4):447-53.
  29. Roszkowski K, Pluzanska A, Krzakowski M, Smith AP, Saigi E, Aasebo U, et al. A multicenter, randomized, phase III study of docetaxel plus best supportive care versus best supportive care in chemotherapy-naïve patients with metastatic or non-resectable localized non-small cell lung cancer (NSCLC) [In Process Citation]. *Lung Cancer* 2000 Mar; 27(3):145-57.
  30. Souquet PJ, Chauvin F, Boissel JP, Cellerino R, Cormier Y, Ganz PA, et al. Polychemotherapy in advanced non small cell lung cancer: a meta-analysis. *Lancet* 1993 Jul 3; 342(8862):19-21.
  31. Grilli R, Oxman AD, Julian JA. Chemotherapy for advanced non-small-cell lung cancer: how much benefit is enough? *J Clin Oncol* 1993 Oct; 11(10):1866-72.
  32. Marino P, Pampallona S, Preatoni A, Cantoni A, Invernizzi F. Chemotherapy vs supportive care in advanced non-small-cell lung cancer. Results of a meta-analysis of the literature. *Chest* 1994 Sep; 106(3):861-5.
  33. Non-small Cell Lung Cancer Collaborative Group. Chemotherapy in non-small cell lung cancer: a meta-analysis using updated data on individual patients from 52 randomised clinical trials. *BMJ* 1995 Oct 7; 311(7010):899-909.
  34. Sculier JP, Berghmans T, Castaigne A, Lalami Y, Luce S, Sotiriou C, et al. Best supportive care or chemotherapy for stage IV non small cell lung cancer. In: Van Houtte P, Klastersky J, Rocmans P, editors. Progress and perspectives in lung cancer. Berlin: Springer Verlag; 1999 p. 199-207.
  35. Socinski MA, Morris DE, Masters GA, Lilenbaum R. Chemotherapeutic management of stage IV non-small cell lung cancer. *Chest* 2003 Jan; 123(1 Suppl):226S-43S.
  36. Jaakkimainen L, Goodwin PJ, Pater J, Warde P, Murray N, Rapp E. Counting the costs of chemotherapy in a National Cancer Institute of Canada randomized trial in nonsmall-cell lung cancer. *J Clin Oncol* 1990 Aug; 8(8):1301-9.
  37. Depierre A, Lagrange JL, Theobald S, Astoul P, Baldeyrou P, Bardet E, et al. Standards, Options et Recommendations 2000 pour la prise en charge des patients atteints d'un cancer bronchopulmonaire non à petites cellules (rapport abrégé). *Bull Cancer* 2003 Feb; 90(2):151-66.
  38. Donnadieu N, Paesmans M, Sculier JP. Chimiothérapie des cancers bronchiques non à petites cellules. Méta-analyse de la littérature en fonction de l'extension de la maladie. *Rev Mal Respir* 1991; 8(2):197-204.
  39. Meert AP, Berghmans T, Branle F, Lemaitre F, Mascaux C, Rubesova E, et al. Phase II and III studies with new drugs for non-small cell lung cancer: a systematic review of the literature with a methodology quality assessment. *Anticancer Res* 1999 Sep; 19(5C):4379-90.
  40. Sculier JP. Le [Treatment of thoracic malignancy--results of meta-analyses]. *Rev Mal Respir* 2005 Dec; 22(6 Pt 2):8S81-9.
  41. Marino P, Preatoni A, Cantoni A, Buccheri G. Single-agent chemotherapy versus combination chemotherapy in advanced non-small cell lung cancer: a quality and meta-analysis study. *Lung Cancer* 1995 Aug; 13(1):1-12.
  42. Lilenbaum RC, Langenberg P, Dickersin K. Single agent versus combination chemotherapy in patients with advanced nonsmall cell lung carcinoma: a meta-analysis of response, toxicity, and survival. *Cancer* 1998 Jan 1; 82(1):116-26.
  43. Delbaldo C, Michiels S, Syz N, Soria JC, Le Chevalier T, Pignon JP. Benefits of adding a drug to a single-agent or a 2-agent chemotherapy regimen in advanced non-small-cell lung cancer: a meta-analysis. *JAMA* 2004 Jul 28; 292(4):470-84.
  44. Hotta K, Matsuo K, Ueoka H, Kiura K, Tabata M, Tanimoto M. Addition of platinum compounds to a new agent in patients with advanced non-small-cell lung cancer: a literature based meta-analysis of randomised trials. *Ann Oncol* 2004 Dec; 15(12):1782-9.
  45. Sculier JP, Ghisdal L, Berghmans T, Branle F, Lafitte JJ, Vallot F, et al. The role of mitomycin in the treatment of non-small cell lung cancer: a systematic review with meta-analysis of the literature. *Br J Cancer* 2001 May 4; 84(9):1150-5.
  46. Le Chevalier T, Scagliotti G, Natale R, Danson S, Rosell R, Stahel R, et al. Efficacy of gemcitabine plus platinum chemotherapy compared with other platinum containing regimens in advanced non-small-cell lung cancer: a meta-analysis of survival outcomes. *Lung Cancer* 2005 Jan; 47(1):69-80.
  47. Sanchez LB, Penuelas S, I, Guillen GF. Docetaxel en combinacion con cisplatino para el tratamiento en primera linea del cancer del pulmon no microcitico metastasico o localmente avanzado: metaanalisis de ensayos clinicos aleatorizados y controlados. *Med Clin (Barc)* 2004 Mar 6; 122(8):281-7.
  48. Chu Q, Vincent M, Logan D, Mackay JA, Evans WK. Taxanes as first-line therapy for advanced non-small cell lung cancer: a systematic review and practice guideline. *Lung Cancer* 2005 Dec; 50(3):355-74.
  49. Crino L, Scagliotti GV, Ricci S, De Marinis F, Rinaldi M, Gridelli C, et al. Gemcitabine and cisplatin versus mitomycin, ifosfamide, and cisplatin in advanced non-small-cell lung cancer: A random-



- ized phase III study of the Italian Lung Cancer Project. *J Clin Oncol* 1999 Nov; 17(11):3522-30.
50. Gebbia V, Galetta D, Riccardi F, Gridelli C, Durini E, Borsellino N, et al. Vinorelbine plus cisplatin versus cisplatin plus vindesine and mitomycin C in stage IIIB-IV non-small cell lung carcinoma: a prospective randomized study. *Lung Cancer* 2002 Aug; 37(2):179-87.
  51. Sculier JP, Lafitte JJ, Lecomte J, Berghmans T, Thiriaux J, Florin MC, et al. A three-arm phase III randomised trial comparing combinations of platinum derivatives, ifosfamide and/or gemcitabine in stage IV non-small-cell lung cancer. *Ann Oncol* 2002 Jun; 13(6):874-82.
  52. Negoro S, Masuda N, Takada Y, Sugiura T, Kudoh S, Katakami N, et al. Randomised phase III trial of irinotecan combined with cisplatin for advanced non-small-cell lung cancer. *Br J Cancer* 2003 Feb 10; 88(3):335-41.
  53. Kubota K, Watanabe K, Kunitoh H, Noda K, Ichinose Y, Katakami N, et al. Phase III randomized trial of docetaxel plus cisplatin versus vindesine plus cisplatin in patients with stage IV non-small-cell lung cancer: the Japanese Taxotere Lung Cancer Study Group. *J Clin Oncol* 2004 Jan 15; 22(2):254-61.
  54. Booton R, Lorigan P, Anderson H, Baka S, Ashcroft L, Nicolson M, et al. A phase III trial of docetaxel/carboplatin versus mitomycin C/ifosfamide/cisplatin (MIC) or mitomycin C/vinblastine/cisplatin (MVP) in patients with advanced non-small-cell lung cancer: a randomised multicentre trial of the British Thoracic Oncology Group (BTOG1). *Ann Oncol* 2006 Jul; 17(7):1111-9.
  55. Crino L, Tonato M, Darwish S, Meacci ML, Corgna E, Di Costanzo F, et al. A randomized trial of three cisplatin-containing regimens in advanced non-small-cell lung cancer (NSCLC): a study of the Umbrian Lung Cancer Group. *Cancer Chemother Pharmacol* 1990; 26(1):52-6.
  56. Gralla RJ, Casper ES, Kelsen DP, Braun DWJ, Dukeman ME, Martini N, et al. Cisplatin and vindesine combination chemotherapy for advanced carcinoma of the lung: A randomized trial investigating two dosage schedules. *Ann Intern Med* 1981 Oct; 95(4):414-20.
  57. Klastersky J, Sculier JP, Ravez P, Libert P, Michel J, Vandermoten G, et al. A randomized study comparing a high and a standard dose of cisplatin in combination with etoposide in the treatment of advanced non-small-cell lung carcinoma. *J Clin Oncol* 1986 Dec; 4(12):1780-6.
  58. Shinkai T, Saijo N, Eguchi K, Sasaki Y, Tominaga K, Sakurai M, et al. Cisplatin and vindesine combination chemotherapy for non-small cell lung cancer: a randomized trial comparing two dosages of cisplatin. *Jpn J Cancer Res* 1986 Aug; 77(8):782-9.
  59. Gandara DR, Crowley J, Livingston RB, Perez EA, Taylor CW, Weiss G, et al. Evaluation of cisplatin intensity in metastatic non-small-cell lung cancer: a phase III study of the Southwest Oncology Group. *J Clin Oncol* 1993 May; 11(5):873-8.
  60. Sculier JP, Lafitte JJ, Paesmans M, Thiriaux J, Alexopoulos CG, Baumohl J, et al. Phase III randomized trial comparing moderate-dose cisplatin to combined cisplatin and carboplatin in addition to mitomycin and ifosfamide in patients with stage IV non-small-cell lung cancer. *Br J Cancer* 2000 Nov; 83(9):1128-35.
  61. Sculier JP, Klastersky J, Giner V, Bureau G, Thiriaux J, Dabouis G, et al. Phase II randomized trial comparing high-dose cisplatin with moderate-dose cisplatin and carboplatin in patients with advanced non-small-cell lung cancer. European Lung Cancer Working Party. *J Clin Oncol* 1994 Feb; 12(2):353-9.
  62. Klastersky J, Sculier JP, Lacroix H, Dabouis G, Bureau G, Libert P, et al. A randomized study comparing cisplatin or carboplatin with etoposide in patients with advanced non-small-cell lung cancer: European Organization for Research and Treatment of Cancer Protocol 07861. *J Clin Oncol* 1990 Sep; 8(9):1556-62.
  63. Comella P, Scoppa G, Daponte A, Musetta G, Anania C, Maiorino A, et al. Alternated approach with local irradiation and combination chemotherapy including cisplatin or carboplatin plus epirubicin and etoposide in intermediate stage non-small cell lung cancer. *Cancer* 1994 Oct 1; 74(7):1874-81.
  64. Jelic S, Mitrovic L, Radosavljevic D, Elezar E, Babovic N, Kovcin V, et al. Survival advantage for carboplatin substituting cisplatin in combination with vindesine and mitomycin C for stage IIIB and IV squamous-cell bronchogenic carcinoma: a randomized phase III study. *Lung Cancer* 2001 Oct; 34(1):1-13.
  65. Schiller JH, Harrington D, Belani CP, Langer C, Sandler A, Krook J, et al. Comparison of four chemotherapy regimens for advanced non-small-cell lung cancer. *N Engl J Med* 2002 Jan 10; 346(2):92-8.
  66. Rosell R, Gatzemeier U, Betticher DC, Keppler U, Macha HN, Pirker R, et al. Phase III randomised trial comparing paclitaxel/carboplatin with paclitaxel/cisplatin in patients with advanced non-small-cell lung cancer: a cooperative multinational trial. *Ann Oncol* 2002 Oct; 13(10):1539-49.
  67. Mazzanti P, Massacesi C, Rocchi MB, Mattioli R, Lippe P, Trivisonne R, et al. Randomized, multicenter, phase II study of gemcitabine plus cisplatin versus gemcitabine plus carboplatin in patients with advanced non-small cell lung cancer. *Lung Cancer* 2003 Jul; 41(1):81-9.
  68. Fossella F, Pereira JR, von Pawel J, Pluzanska A, Gorbounova V, Kaukel E, et al. Randomized, multinational, phase III study of docetaxel plus platinum combinations versus vinorelbine plus cisplatin for advanced non-small-cell lung cancer: the TAX 326 study group. *J Clin Oncol* 2003 Aug 15; 21(16):3016-24.
  69. Zatloukal P, Petruzalka L, Zemanova M, Kolek V, Skrickova J, Pesek M, et al. Gemcitabine plus cisplatin vs. gemcitabine plus carboplatin in stage IIb and IV non-small cell lung cancer: a phase III randomized trial. *Lung Cancer* 2003 Sep; 41(3):321-31.
  70. Paccagnella A, Favaretto A, Oniga F, Barbieri F, Ceresoli G, Torri W, et al. Cisplatin versus carboplatin in combination with mitomycin and vinblastine in advanced non small cell lung cancer. A multicenter, randomized phase III trial. *Lung Cancer* 2004 Jan; 43(1):83-91.
  71. Chen YM, Perng RP, Tsai CM, Whang-Peng J. A phase II study of paclitaxel plus carboplatin or cisplatin against chemo-naive inoperable non-small cell lung cancer in the elderly. *J Thorac Oncol* 2006; 1:141-145. Ref Type: Journal (Full)
  72. Hotta K, Matsuo K, Ueoka H, Kiura K, Tabata M, Tanimoto M.

- Meta-analysis of randomized clinical trials comparing Cisplatin to Carboplatin in patients with advanced non-small-cell lung cancer. *J Clin Oncol* 2004 Oct 1; 22(19):3852-9.
73. Smith IE, O'Brien ME, Talbot DC, Nicolson MC, Mansi JL, Hickish TF, et al. Duration of chemotherapy in advanced non-small-cell lung cancer: a randomized trial of three versus six courses of mitomycin, vinblastine, and cisplatin. *J Clin Oncol* 2001 Mar 1; 19(5):1336-43.
  74. Socinski MA, Schell MJ, Peterman A, Bakri K, Yates S, Gitten R, et al. Phase III Trial Comparing a Defined Duration of Therapy Versus Continuous Therapy Followed by Second-Line Therapy in Advanced-Stage IIIB/IV Non--Small-Cell Lung Cancer. *J Clin Oncol* 2002 Mar 1; 20(5):1335-43.
  75. Belani CP, Barstis J, Perry MC, La Rocca RV, Nattam SR, Rinaldi D, et al. Multicenter, randomized trial for stage IIIB or IV non-small-cell lung cancer using weekly paclitaxel and carboplatin followed by maintenance weekly paclitaxel or observation. *J Clin Oncol* 2003 Aug 1; 21(15):2933-9.
  76. Westeel V, Quoix E, Moro-Sibilot D, Mercier M, Breton JL, Debieuvre D, et al. Randomized study of maintenance vinorelbine in responders with advanced non-small-cell lung cancer. *J Natl Cancer Inst* 2005 Apr 6; 97(7):499-506.
  77. von PC, Bergman B, Andresen O, Bremnes RM, Sundstrom S, Gilleryd M, et al. Palliative chemotherapy beyond three courses conveys no survival or consistent quality-of-life benefits in advanced non-small-cell lung cancer 1. *Br J Cancer* 2006 Oct 23; 95(8):966-73.
  78. Georgoulis V, Papadakis E, Alexopoulos A, Tsiafaki X, Rapti A, Veslemes M, et al. Platinum-based and non-platinum-based chemotherapy in advanced non-small-cell lung cancer: a randomised multicentre trial. *Lancet* 2001 May 12; 357(9267):1478-84.
  79. Kosmidis P, Mylonakis N, Nicolaides C, Kalophonos C, Samantas E, Boukovinas J, et al. Paclitaxel plus carboplatin versus gemcitabine plus paclitaxel in advanced non-small-cell lung cancer: a phase III randomized trial. *J Clin Oncol* 2002 Sep 1; 20(17):3578-85.
  80. Greco FA, Gray JR, Jr., Thompson DS, Burris HA, III, Erland JB, Barton JH, Jr., et al. Prospective randomized study of four novel chemotherapy regimens in patients with advanced nonsmall cell lung carcinoma: a minnie pearl cancer research network trial. *Cancer* 2002 Sep 15; 95(6):1279-85.
  81. Chen YM, Perng RP, Lee YC, Shih JF, Lee CS, Tsai CM, et al. Paclitaxel plus carboplatin, compared with paclitaxel plus gemcitabine, shows similar efficacy while more cost-effective: a randomized phase II study of combination chemotherapy against inoperable non-small-cell lung cancer previously untreated. *Ann Oncol* 2002 Jan; 13(1):108-15.
  82. Gebbia V, Galetta D, Caruso M, Verderame F, Pezzella G, Valdesi M, et al. Gemcitabine and cisplatin versus vinorelbine and cisplatin versus ifosfamide+gemcitabine followed by vinorelbine and cisplatin versus vinorelbine and cisplatin followed by ifosfamide and gemcitabine in stage IIIB-IV non small cell lung carcinoma: a prospective randomized phase III trial of the Gruppo Oncologico Italia Meridionale. *Lung Cancer* 2003 Feb; 39(2):179-89.
  83. Gridelli C, Gallo C, Shepherd FA, Illiano A, Piantedosi F, Robbiati SF, et al. Gemcitabine plus vinorelbine compared with cisplatin plus vinorelbine or cisplatin plus gemcitabine for advanced non-small-cell lung cancer: a phase III trial of the Italian GEMVIN Investigators and the National Cancer Institute of Canada Clinical Trials Group. *J Clin Oncol* 2003 Aug 15; 21(16):3025-34.
  84. Alberola V, Camps C, Provencio M, Isla D, Rosell R, Vadel C, et al. Cisplatin plus gemcitabine versus a cisplatin-based triplet versus nonplatinum sequential doublets in advanced non-small-cell lung cancer: a Spanish Lung Cancer Group phase III randomized trial. *J Clin Oncol* 2003 Sep 1; 21(17):3207-13.
  85. Smit EF, van Meerbeeck JP, Lianes P, Debruyne C, Legrand C, Schramel F, et al. Three-arm randomized study of two cisplatin-based regimens and paclitaxel plus gemcitabine in advanced non-small-cell lung cancer: a phase III trial of the European Organization for Research and Treatment of Cancer Lung Cancer Group--EORTC 08975. *J Clin Oncol* 2003 Nov 1; 21(21):3909-17.
  86. Wachtors FM, Van Putten JW, Kramer H, Erjavec Z, Eppinga P, Strijbos JH, et al. First-line gemcitabine with cisplatin or epirubicin in advanced non-small-cell lung cancer: a phase III trial. *Br J Cancer* 2003 Oct 6; 89(7):1192-9.
  87. Yamamoto N, Fukuoka M, Negoro SI, Nakagawa K, Saito H, Matsui K, et al. Randomised phase II study of docetaxel/cisplatin vs docetaxel/irinotecan in advanced non-small-cell lung cancer: a West Japan Thoracic Oncology Group Study (WJTOG9803). *Br J Cancer* 2004 Jan 12; 90(1):87-92.
  88. Laack E, Dickgreber N, Muller T, Knuth A, Benk J, Lorenz C, et al. Randomized phase III study of gemcitabine and vinorelbine versus gemcitabine, vinorelbine, and cisplatin in the treatment of advanced non-small-cell lung cancer: from the German and Swiss Lung Cancer Study Group. *J Clin Oncol* 2004 Jun 15; 22(12):2348-56.
  89. Stathopoulos GP, Veslemes M, Georgatou N, Antoniou D, Giamboudakis P, Katis K, et al. Front-line paclitaxel-vinorelbine versus paclitaxel-carboplatin in patients with advanced non-small-cell lung cancer: a randomized phase III trial. *Ann Oncol* 2004 Jul; 15(7):1048-55.
  90. Lilenbaum RC, Chen CS, Chidiac T, Schwarzenberger PO, Thant M, Versola M, et al. Phase II randomized trial of vinorelbine and gemcitabine versus carboplatin and paclitaxel in advanced non-small-cell lung cancer. *Ann Oncol* 2005 Jan; 16(1):97-101.
  91. Chen YM, Perng RP, Shih JF, Tsai CM, Whang-Peng J. A randomized phase II study of vinorelbine plus gemcitabine with/without cisplatin against inoperable non-small-cell lung cancer previously untreated. *Lung Cancer* 2005 Mar; 47(3):373-80.
  92. Pujol JL, Breton JL, Gervais R, Rebattu P, Depierre A, Morere JF, et al. Gemcitabine-docetaxel versus cisplatin-vinorelbine in advanced or metastatic non-small-cell lung cancer: a phase III study addressing the case for cisplatin. *Ann Oncol* 2005 Apr; 16(4):602-10.
  93. Georgoulis V, Ardavanis A, Tsiafaki X, Agelidou A, Mixalopoulou P, Anagnostopoulou O, et al. Vinorelbine plus cisplatin versus docetaxel plus gemcitabine in advanced non-small-cell

- lung cancer: a phase III randomized trial. *J Clin Oncol* 2005 May 1; 23(13):2937-45.
94. Tan EH, Szczesna A, Krzakowski M, Macha HN, Gatzemeier U, Mattson K, et al. Randomized study of vinorelbine--gemcitabine versus vinorelbine--carboplatin in patients with advanced non-small cell lung cancer. *Lung Cancer* 2005 Aug; 49(2):233-40.
  95. Katagami N, Takiguchi Y, Yoshimori K, Isobe H, Bessho A, Yoshimura A, et al. Docetaxel in combination with either cisplatin or gemcitabine in unresectable non-small cell lung carcinoma: a randomized phase II study by the Japan Lung Cancer Cooperative Clinical Study Group. *J Thorac Oncol* 2006; 1:447-53.
  96. Barlesi F, Pujol JL. Combination of chemotherapy without platinum compounds in the treatment of advanced non-small cell lung cancer: a systematic review of phase III trials. *Lung Cancer* 2005 Sep; 49(3):289-98.
  97. D'Addario G, Pintilie M, Leigh NB, Feld R, Cerny T, Shepherd FA. Platinum-Based Versus Non-Platinum-Based Chemotherapy in Advanced Non-Small-Cell Lung Cancer: A Meta-Analysis of the Published Literature. *J Clin Oncol* 2005 Feb 22.
  98. Edelman MJ, Clark JI, Chansky K, Albain K, Bhoopalam N, Weiss GR, et al. Randomized phase II trial of sequential chemotherapy in advanced non-small cell lung cancer (SWOG 9806): carboplatin/gemcitabine followed by paclitaxel or cisplatin/vinorelbine followed by docetaxel. *Clin Cancer Res* 2004 Aug 1; 10(15):5022-6.
  99. Shepherd FA, Dancey J, Ramlau R, Mattson K, Gralla R, O'Rourke M, et al. Prospective randomized trial of docetaxel versus best supportive care in patients with non-small-cell lung cancer previously treated with platinum-based chemotherapy. *J Clin Oncol* 2000 May; 18(10):2095-103.
  100. Fossella FV, DeVore R, Kerr RN, Crawford J, Natale RR, Dunphy F, et al. Randomized phase III trial of docetaxel versus vinorelbine or ifosfamide in patients with advanced non-small-cell lung cancer previously treated with platinum-containing chemotherapy regimens [In Process Citation]. *J Clin Oncol* 2000 Jun; 18(12):2354-62.
  101. Esteban E, Gonzalez dS, Fernandez Y, Corral N, Fra J, Muniz I, et al. Prospective randomised phase II study of docetaxel versus paclitaxel administered weekly in patients with non-small-cell lung cancer previously treated with platinum-based chemotherapy. *Ann Oncol* 2003 Nov; 14(11):1640-7.
  102. Hanna N, Shepherd FA, Fossella FV, Pereira JR, De Marinis F, von Pawel J, et al. Randomized phase III trial of pemetrexed versus docetaxel in patients with non-small-cell lung cancer previously treated with chemotherapy. *J Clin Oncol* 2004 May 1; 22(9):1589-97.
  103. Ramlau R, Gervais R, Krzakowski M, von PJ, Kaukel E, Abratt RP, et al. Phase III study comparing oral topotecan to intravenous docetaxel in patients with pretreated advanced non-small-cell lung cancer. *J Clin Oncol* 2006 Jun 20; 24(18):2800-7.
  104. Sumpter K, Harper-Wynne C, Yeoh C, Popat S, Ashley S, Norton A, et al. Is the second line data on the use of docetaxel in non-small cell lung cancer reproducible? *Lung Cancer* 2004; 43:369-70.
  105. Mascaux C, Iannino N, Berghmans T, Meert AP, Sculier JP. Le docitaxel comme traitement de rattrapage pour les cancers bronchiques non à petites cellules: étude d'implémentation. *Rev Med Brux* 2005 May; 26(3):153-8.
  106. Gervais R, Ducolone A, Breton JL, Braun D, Lebeau B, Vaylet F, et al. Phase II randomised trial comparing docetaxel given every 3 weeks with weekly schedule as second-line therapy in patients with advanced non-small-cell lung cancer (NSCLC). *Ann Oncol* 2005 Jan; 16(1):90-6.
  107. Gridelli C, Gallo C, Di Maio M, Barletta E, Illiano A, Maione P, et al. A randomised clinical trial of two docetaxel regimens (weekly vs 3 week) in the second-line treatment of non-small-cell lung cancer. The DISTAL 01 study. *Br J Cancer* 2004 Dec 13; 91(12):1996-2004.
  108. Schuette W, Nagel S, Blankenburg T, Lautenschlaeger C, Hans K, Schmidt EW, et al. Phase III study of second-line chemotherapy for advanced non-small-cell lung cancer with weekly compared with 3-weekly docetaxel. *J Clin Oncol* 2005 Nov 20; 23(33):8389-95.
  109. Camps C, Massuti B, Jimenez A, Maestu I, Gomez RG, Isla D, et al. Randomized phase III study of 3-weekly versus weekly docetaxel in pretreated advanced non-small-cell lung cancer: a Spanish Lung Cancer Group trial. *Ann Oncol* 2006 Mar; 17(3):467-72.
  110. Chen YM, Shih JF, Perng RP, Tsai CM, Whang-Peng J. A randomized trial of different docetaxel schedules in non-small cell lung cancer patients who failed previous platinum-based chemotherapy. *Chest* 2006 Apr; 129(4):1031-8.
  111. Quoix E, Lebeau B, Depierre A, Ducolone A, Moro-Sibilot D, Milleron B, et al. Randomised, multicentre phase II study assessing two doses of docetaxel (75 or 100 mg/m<sup>2</sup>) as second-line monotherapy for non-small-cell lung cancer. *Ann Oncol* 2004 Jan; 15(1):38-44.
  112. Barlesi F, Jacot W, Astoul P, Pujol JL. Second-line treatment for advanced non-small cell lung cancer: a systematic review. *Lung Cancer* 2006 Feb; 51(2):159-72.
  113. Giaccone G, Herbst RS, Manegold C, Scagliotti G, Rosell R, Miller V, et al. Gefitinib in combination with gemcitabine and cisplatin in advanced non-small-cell lung cancer: a phase III trial--INTACT 1. *J Clin Oncol* 2004 Mar 1; 22(5):777-84.
  114. Herbst RS, Giaccone G, Schiller JH, Natale RB, Miller V, Manegold C, et al. Gefitinib in combination with paclitaxel and carboplatin in advanced non-small-cell lung cancer: a phase III trial--INTACT 2. *J Clin Oncol* 2004 Mar 1; 22(5):785-94.
  115. Herbst RS, Prager D, Hermann R, Fehrenbacher L, Johnson BE, Sandler A, et al. TRIBUTE: a phase III trial of erlotinib hydrochloride (OSI-774) combined with carboplatin and paclitaxel chemotherapy in advanced non-small-cell lung cancer. *J Clin Oncol* 2005 Sep 1; 23(25):5892-9.
  116. Shepherd FA, Rodrigues PJ, Ciuleanu T, Tan EH, Hirsh V, Thongprasert S, et al. Erlotinib in previously treated non-small-cell lung cancer. *N Engl J Med* 2005 Jul 14; 353(2):123-32.
  117. Thatcher N, Chang A, Parikh P, Rodrigues PJ, Ciuleanu T, von Pawel J, et al. Gefitinib plus best supportive care in previously treated patients with refractory advanced non-small-cell lung cancer: results from a randomised, placebo-controlled, multicentre study (Iressa Survival Evaluation in Lung Cancer). *Lancet* 2005 Oct 29; 366(9496):1527-37.
  118. Tsao MS, Sakurada A, Cutz JC, Zhu CQ, Kamel-Reid S, Squire J, et al. Erlotinib in lung cancer - molecular and clinical predictors of outcome. *N Engl J Med* 2005 Jul 14; 353(2):133-44.
  119. Marchetti A, Felicioni L, Buttitta F. Assessing EGFR mutations. *N Engl J Med* 2006 Feb 2; 354(5):526-8.

120. Marchetti A, Martella C, Felicioni L, Barassi F, Salvatore S, Chella A, et al. EGFR mutations in non-small-cell lung cancer: analysis of a large series of cases and development of a rapid and sensitive method for diagnostic screening with potential implications on pharmacologic treatment. *J Clin Oncol* 2005 Feb 1; 23(4):857-65.
121. Giaccone G, Rodriguez JA. EGFR inhibitors: what have we learned from the treatment of lung cancer? *Nat Clin Pract Oncol* 2005 Nov; 2(11):554-61.
122. Inoue A, Suzuki T, Fukuhara T, Maemondo M, Kimura Y, Morikawa N, et al. Prospective phase II study of gefitinib for chemotherapy-naïve patients with advanced non-small-cell lung cancer with epidermal growth factor receptor gene mutations. *J Clin Oncol* 2006 Jul 20; 24(21):3340-6.
123. Paesmans M, Sculier JP, Libert P, Bureau G, Dabouis G, Thiriaux J, et al. Prognostic factors for survival in advanced non-small-cell lung cancer: univariate and multivariate analyses including recursive partitioning and amalgamation algorithms in 1,052 patients. The European Lung Cancer Working Party. *J Clin Oncol* 1995 May; 13(5):1221-30.
124. Paesmans M, Sculier JP, Libert P, Bureau G, Dabouis G, Thiriaux J, et al. Response to chemotherapy has predictive value for further survival of patients with advanced non-small cell lung cancer: 10 years experience of the European Lung Cancer Working Party. *Eur J Cancer* 1997 Dec; 33(14):2326-32.
125. Sculier JP, Paesmans M, Libert P, Bureau G, Dabouis G, Thiriaux J, et al. Long-term survival after chemotherapy containing platinum derivatives in patients with advanced unresectable non-small cell lung cancer. European Lung Cancer Working Party. *Eur J Cancer* 1994; 30A(9):1342-7.
126. Robinet G, Thomas P, Breton JL, Lena H, Gouva S, Dabouis G, et al. Results of a phase III study of early versus delayed whole brain radiotherapy with concurrent cisplatin and vinorelbine combination in inoperable brain metastasis of non-small-cell lung cancer: Groupe Français de Pneumo-Cancerologie (GFPC) Protocol 95-1. *Ann Oncol* 2001 Jan; 12(1):59-67.
127. Rosen LS, Gordon D, Tchekmedyian S, Yanagihara R, Hirsh V, Krzakowski M, et al. Zoledronic acid versus placebo in the treatment of skeletal metastases in patients with lung cancer and other solid tumors: a phase III, double-blind, randomized trial--the Zoledronic Acid Lung Cancer and Other Solid Tumors Study Group. *J Clin Oncol* 2003 Aug 15; 21(16):3150-7.
128. Rosen LS, Gordon D, Tchekmedyian NS, Yanagihara R, Hirsh V, Krzakowski M, et al. Long-term efficacy and safety of zoledronic acid in the treatment of skeletal metastases in patients with non-small cell lung carcinoma and other solid tumors: a randomized, Phase III, double-blind, placebo-controlled trial. *Cancer* 2004 Jun 15; 100(12):2613-21.
129. Van den WT, Huizing MT, Vermorken JB. Bisphosphonates and osteonecrosis of the jaw: cause and effect or a post hoc fallacy? *Ann Oncol* 2006 Aug; 17(8):1197-204.
130. Sculier JP, Ghisdal L, Berghmans T, Branle F, Lafitte JJ, Vallot F, et al. The role of mitomycin in the treatment of non-small cell lung cancer: a systematic review with meta-analysis of the literature. *Br J Cancer* 2001 May 4; 84(9):1150-5.
131. Belani CP, Barstis J, Perry MC, La Rocca RV, Nattam SR, Rinaldi D, et al. Multicenter, randomized trial for stage IIIB or IV non-small-cell lung cancer using weekly paclitaxel and carboplatin followed by maintenance weekly paclitaxel or observation. *J Clin Oncol* 2003 Aug 1; 21(15):2933-9.
132. Tan EH, Szczesna A, Krzakowski M, Macha HN, Gatzemeier U, Mattson K, et al. Randomized study of vinorelbine--gemcitabine versus vinorelbine--carboplatin in patients with advanced non-small cell lung cancer. *Lung Cancer* 2005 Aug; 49(2):233-40.